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CUSTOMER NAME:

IGEPA

Sample Name : Aluminum Composite Panel IB=hoxd

Product Specification ;. 6mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . Mar 26, 2018
Testing Start Date : Mar 26, 2018
Testing End Date : Apr 10, 2018
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

50((/014

Salon Liu
Authorized signatory
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Test Result Summary

Test(s) Requested Result(s)

EN 13501-1:2007+A1:2009 Fire classification of construction products and
building elements-Part 1: Classification using data from reaction to fire tests

Classificatio

n: C-s1, d0

Summary:
1. For further details, please refer to the following page(s).
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TESTS AND RESULTS

Test Conducted:
This test is conducted as per EN 13501-1:2007+A1:2009 Fire classification of construction products

and building elements- Part 1: Classification using data from reaction to fire tests. And the test

methods as following:

1.  EN 13823:2010 Reaction to fire tests for building products - Building products excluding
floorings exposed to the thermal attack by a single burning item.

2. ENI8O 11925-2:2010+AC:2011 Reaction to fire tests-Ignitability of building products subjected
to direct impingement of flame-Part 2: Single-flame source test.

Mounting and fixing (For EN 13823):

The specimen was tested free standing at a distance of at least 80 mm from the backing board.
Both wings were clamped at the top and the bottom.

Test Results:

Test method Parameter Number of tests Resulis
FIG RAO_4MJ (W/s) 249.4
THRgg0: (MJ) 4.8
SMOGRA (m%/s®) 3.0
EN 13823:2010+A1:2014 TSPags (M2) 3 14.5
LFS < edge of specimen Yes
Flaming particles or
No
droplets
EN ISO 11925- Fs <150 mm Yes
2:2010+AC:2011 N ] 6
Ignition of the filter paper No

Exposure = 30 s

Remark:
FIGRA-Fire growth rate index used for classification purposes [W/s]

Unlaes otherwisa agraed in writing, this ﬁocumem Is lssued by (hl Gompany aubjacl to its Gonaral Conditions of Sarvice printed
averleaf, avallable on request or accessible al hitp:/iw lions l'nrclvclranl: format du:um.nll
subject to Terms and Conditions for Elsclmmn ncu 8 .; ondition I x
Altention is drawn to the of liability, I dic d ¥

advised thal information contained hereon reflects the Comp i a% ul !ho !Imi vl itw Inlnrv-mion onl* lmi Mlhin lh- Iimlh of
Client’s instructions. if any. The Company's sole n:aona{blllg s tu i!l CILcm and this documunl does nat exonerate parties to a
trunsactlnn from exerclsing all their rights and cannot be reproduced
except in full, without prior written approval of the Company Any uﬂlutharlzed aiteration. forg ary or falsification of the content or

P P baim & 13l €0 7‘ appearance of this documant is unlawful and cffenders may be prosecuted to the fullest exienl of the law. Unless otherwise stated the
\: ‘,ggc[mshwgﬁgr .cs s rotu!lnshmnlnlhlshstmpamofuronlytnlnnnampl-(s)l«sludandnuchaumpla(aj lmrelnmadhraudm ly
& Altensis ‘,-;;, chack the authenicity of testing / 4n o repert b zartil pleans Condact us AL telephone: (BE-165) 8307
il CN Docchechiisgs.can

: ) #lrﬂﬂ_ﬂ?ﬂ*%&zﬁ%@ﬂa@w&i i BH 510663 t(M)EZISESS&I(E-m)m?ﬁO&O emm@gsmm

f lmﬂmhﬁﬂl. i ark, Economic & o jatricl, Guangzbou, China. 510663 1{86-20) B2156555 | (B6-20) B2075080 Www.5gsgroup.com.cn

Member of the SGS Group (SGS SA)




TEST REPORT

No. : GZIN1803013462CM
Date : Apr 10, 2018
Page: 4of 8

For the classes A2 and B, FIGRA,.MJ

For the classes C and D, FIGRA, sMJ
LFS-Lateral flame spread m

THRegeos-Total heat release within 600s  MJ
SMOGRA-Smoke growth rate [m?%s?]
TSPgp0s-Total smoke production within 600 s m?

Classification and direct field of application:
This classification has been carried out in accordance with EN 13501-1:2007+A1:2009.

Fire behaviour Smoke production Flaming droplets
O = S 1 T d O
Remark:

The classes with their corresponding fire performance are given in annex A.

Reaction to fire classification is based on the 7-step scale of A1 to F, where A1 is good and F is bad

Statement:

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test; they are not intended to be the sole criterion for assessing the potential fire
hazard of the product in use.

Warning:
This classification report does not represent type approval or certification of the product.
The test laboratory has, therefore, play no part in sampling the product for the test, although it holds

appropriate references to the manufacturer's factory production control that is aimed to be relevant to

the samples tested and that will provide for their traceability.
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Table 1 — Classes of reaction to fire performance for construction products excluding floorings and

linear pipe thermal insulation products.

Class

Test method(s)

Classification criteria

Additional classification
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PCS<3.0MJ/kg *  and
PCS<4.0MJ/im® ® and
EN ISO 1718 Y -
PCS<4.0MJ/m and
PCSs3.0MJ/kg ©
FIGRA<120W/s and . 3
. Smoke production "and
EN 13823 LFS<edge of specimen and ) )
Flaming droplets/particles ¢
THR500ss7.5MJ
FIGRA<120W/s and .
] Smoke production f and
EN 13823 and LFS<edge of specimen and . )
Flaming droplets/particles g
B THR600s<7.5MJ
ENISO 11925-2 | .
Fs<150mm within 60 s
Exposure =30s
FIGRA<250W/s and )
] Smoke production f and
EN 13823 and LFS<edge of specimen and . i
Flaming droplets/particles g
C THR600s<15MJ
EN ISO 11925-2 .
Fs<s150mm within 60 s
Exposure=30s
Smoke production f and
EN 13823 and FIGRA<750W/s ) ]
Flaming droplets/particles g
D
EN ISO 119252 .
Fs<150mm within 60 s
Exposure=30s
EN ISO 11925-2 o . .
E Fs<150mm within 20 s flaming droplets/particles h
Exposure =153
F No performance determined

*For homogeneous products and substantial components of non-homogeneous products.

® For any external non-substantial component of non-homogeneous products.

° Alternatively, any external non-substantial component having a PCS < 2,0 MJ/m? provided that the
product satisfies the following criteria of EN 13823 FIGRA < 20 W/s, and LFS < edge of specimen,
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and THReq0s < 4,0 MJ, and s1, and do.
4 For any internal non-substantial component of non-homogeneous products.

® For the product as a whole.

"In the last phase of the development of the test procedure, modifications of the smoke measurement
system have been introduced, the effect of which heeds further investigation. This may resultin a
modification of the limit values and/or parameters for the evaluation of the smoke production.

81 = SMOGRA < 30m%s? and TSP, < 50m? ; 82 = SMOGRA < 180m

=notsi or

s2

?d0 = No flaming droplets/ particles in EN 13823 within 600 s;

d1 = no flaming droplets/ particles persisting longer than 10 s in EN 13823 within 600 s:
d2 = not dO or d1.

Ignition of the paper in EN ISO 11925-2 results in a d2 classification.
" Pass = no ignition of the paper (no classification);
Fail = ignition of the paper (d2 classification).

' Under conditions of surface flame attack and,

product, edge flame attack.

SAMPLE INFORMATION AND PICTURES

?/s® and TSPyyp, < 200m?: s3

if appropriate to the end-use application of the

Thickness:  About 6mm
Mass per unit area:  About 8.15kg/m?
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Before Test (EN 13823) After Test (EN 13823)
Note: The above test was carried out by SGS-CSTC Standards Technical Services Co., Ltd. Shunde Branch.
*hkkkkhdk End of raportt*******
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